1332
Cutter Deck

For Parts Call 606-678-9623 or 606-561-4983

=48

52
~=—51

~—53

~-— 49
49

ﬂ+-54

82 ~. 247 #° Sy oy
46 > 5 e
455 -~
47 oot . 63 »
CRT e i/ > P
_____—_____.=—-——--I {/_1 “\ y ) .‘\‘A’
=gl N o
B8 84 sz 67
7‘..
{.h.g -5 _-~ 68 !
T >/
‘ ~69
@57 20" 6
45/,0 71\ \7/
-—58 72
! %é“&/ e
\
- 70
WWw.mymowerparts.com

Page 1 of 38




For Parts Call 606-678-9623 or 606-561-4983

1332 : Page 2 of 38
Cufter Deck
Ref# Part Number Qty Description
1 01002144 1 32" Deck Cover
2 00021951 2 Rubber Latch
3 00008745 12 Machine Screw, 10-24 x 1/2 Round Hd.
4 00006194 8 Hex Nut, 10-24 Nylock
5 00013131 4 Cap Screw, 1/4-20 x 3/4 Hex Hd
6 00011807 2 Hex Nut, 5/8-11
7 00021924 10 Blade Spacer
8 00021973 2 Pulley Bushing
10 00011861 2 Cap Screw, 3/8-16 x 2-1/2 Hex Hd.
11 00021977 1 ldler, Deck Take-up
12 00021970 2 Deck Pulley
15 00030779 1 Drive Belt (32" Deck)
17 00021961 1 E-Ring, External
18 00021990 2 Sintered Bushing
20 00060078 2 Grease Fitting, 1/4-28, Taper, Sftr.
21 00006144 6 Cap Screw, 3/8-16 x 1 Hex Hd.
22 00063043 1 Idler Pivot
23 00012173 17 Hex Nut, 3/8-16 Nylock
24 00012158 15 Flat Washer, 3/8, Small O D.

25 01003050 Bumper Deck 32"

26 00021895 1 Pivot Arm, Deck Take-up ldler Pulley

27 00012402 1 Shim Washer, 3/4 x 1/2 x 1/16

28 00006131 5 Hex Nui, 3/8-16

29 00019271 1 Eyebolt, LH.

30 00062715 2 Sleeve

31 00092370 1 Turnbuckle (32" Deck)

32 00013433 1 Hex Nut, 5/16-18

33 00014459 1 Eyebolt, R H.

34 00006168 1 Flat Washer, 3/8, Large O.D.

35 00021892 1 Clutch Link

36 00014439 1 Shoulder Bolt, 1/2 X 3/8

37 00021884 1 Reod, Blade Clutch

38 00021956 4 Hairpin, 3/8-7/16

39 01001024 1 Discharge Chute

40 01000643 14 Cap Screw, 3/8-16 x 1-1/4 Hex Hd.

41 01000517 6 Cap Screw, 1/2-13 x 1-1/4 Hex Hd.

43 01002150 1 32" Cutter Deck

45 00034224 21 Hex Nut, 3/8-16 Stover

46 01002010 4 Bolt, Carriage 3/8"

47 00057412 2 Spindle Assembly

48 00031912 Hex Nut, 1-1/8-12 UNF, Jam

49 00054433 Kit, Spindle Repair (Inlet 1 Lock Washer, 2 Seals
and 2 Bearing Sets)

50 00082246 2 Seal Spacer

51 00080851 2 Spindie Housing

52 00031924 2. Grease Fitting

53 00056004 2 Internal Spacer

54 00056922 2 Spindle

55 00021517 3 Key, 1/4x1/4x2

56 00021871 2 Rotary Blade, 16-1/2"

57 00013432 3 Flat Washer, 5/8

58 00013091 3 Cap Screw, 5/8-11 x 9-1/2 Hex Hd.

60 01001057 2 Caster Bracket

acer

www.mymowerparts.com

61 00021925



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 3 of 38
Cutter Deck
Ref# Part Number Qty Description
62 00064164 4 Bushing, Caster Bracket
63 00021863 2 Lynch Pin, 7/16 x 1-7/8
64 01001052 2 Caster Yoke
65 00012675 2 Cap Screw, 1/2-13 x 5-1/2 Hex Hd.
66 00012428 8 Hex Nut, 1/2-13 Nylock
67 00014528 2 Sleeve, Caster Wheel Bearing
68 01002198 2 Caster Wheel Assembly
69 00021852 2 Tire, Caster Wheel
70 00014409 4 Bearing Retainer, Caster Wheel
71 00014258 2 Roller Bearing, Caster Wheel
72 00021958 2 Grease Fitting, 1/4-28, 45°.
73 01002539 5 Cap Screw
74 00018468 5 Protective Cap
76 00002766 2 Flat Washer, 1-1/2 x 5/8 x .055
78 00018650 1 Grease Fitting
79 00011075 2 Flat Washer, 5/16 USS
80 01002037 1 Torsion Spring
81 00030644 1 Deflector Pivot Pin Ass’y
82 00003107 1 Cotter Pin, 1/8 x 1
83 00013597 1 Decal, "Width of Cut"
84 01002158 1 Bumper, Deck
85 01002166 1 Decal, Danger
86 01001040 1 Bracket, Deflector
87 01000160 5 Spacer, Belt Guard
88 00030635 1 Decal, "Warning Shield Missing"
89 01001073 1 Label, Command Deck MTD Pro 32
90 01000150 2 Plate, Spindle Backing
91 00030633 1 Decal, Rotating Blade Danger
92 00030634 1 Decal, Warning Safety Procedure
g3 01002539 5 Bolt

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

f38
41332 Page 4 o

Engine Deck

WWwWw.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 5 of 38
Engine Deck
Ref# Part Number Qty Description
1 01000152 1 Transmission
2 00018329 1 Neutral Safety Switch
3 00008792 3 Woodruff Key
4 00030352 2 Jackshaft
5 00030353 2 Coupler
6 00060078 2 Grease Fitting, 1/4-28 Straight
7 00012168 16 Lock Washer, 5/16
00030872 1 Lock Washer, 3/8 Interna! (Used at Engine Ground
Cable Cap Screw )
8 00013406 4 Cap Screw, 5/16-18 x 3/4 Hex Hd.
9 00035048 1 Engine, Kawasaki, 14.0 HP
00014888 Oil Filter
00050645 Spark Plug
00050652 Air Filter
00050805 Air Filter Foam Wrap
9 00019443 1 Engine, Kawasaki, 17.0 HP, Electric Start
00014888 Oil Filter
00050645 Spark Plug
00050577 Air Filter
00050576 Air Filter Foam Wrap
00030765 Voltage Regulator
9 00035022 1 Engine, Kohler, 140 HP
00012367 Qil Filter
00050638 Spark Piug
00050585 Air Filter
00050586 Air Filter Foam Wrap
9 01000947 1 Briggs & Stratton
01003072 Qil Filter
01003073 Spark Plug
01003074 Air Filter
01003075 Air Filter Foam Wrap
10 00018324 1 Blade Safety Switch
00012242 2 Blade Safety Switch, Electric Start Engine
11 00013669 2 Machine Screw, #10-32 x 1/2 Rd. Hd.
12 00014608 1 Hex nut, 10-32 Nylock
13 (Purchase Locally)
14 01001026 1 Engine Deck, 32" Mower
01001020 1 Engine Deck, 36" & 48" Mowers
15 00014270 4 Carriage Bolt, 3/8-16 x 2
16 01000641 3 Carriage Bolt, 5/16-18 x 1 Hex Hd.
17 00021931 2 Belt Guide
18 00012169 4 Flat Washer, 5/16
19 00012165 4 Hex Nut, 5/16-18 Nylock
20 00014542 8 Cap Screw, M8-1 25TH x 25MM Hex Hd.
21 00012382 2 Cap Screw, 5/16-18 x 1-1/2 Hex Hd
22 00010869 2 Flat Washer, 1"
23 00021980 4 Brake Drum
24 00021979 8 Drive Pulley
25 00021941 4 Spacer
26 00014550 2 Wheel Bearing
27 00030757 2 Tire and Wheel Ass'y , 32" Mower ,
00021983 2 Tire and Wheel Ass'y., 36", 48" & 52" Mowers
00021985 Tire (only) 13 x 6.50-6 (For 021983)
28

00021984 WWW. mymov\%el})ﬁgﬂé-'lé&?ﬁd Hex Hd



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 6 of 38
Engine Deck

Ref# Part Number Qty Description
29 00012380 2 Cotter Pin, 5/32 x 1-1/2
30 01000073 1 Drive Pulley
31 (Purchase Locally)
32 00021964 1 Retaining Ring, External
33 00030782 1 ldler, Take-Up
34 00012173 1 Hex Nut, 3/8-16 Nylock
35 01000194 1 Drive Belt
36 00021517 1 Key, 1/4 x1/4 x2-1/12
37 01000164 1 Pulley, Traction Drive
38 00013675 1 Clutch Plated Washer
39 00012195 1 7/16 Lock Washer (On 16 HP B&S)

00012062 1 M10 Lock Washer (On All Others)
40 01001082 1 7/16 Bolt (On 16 HP B&S)
01000905 1 M10 x 50mm (On All Others)

41 00021956 4 Hairpin, 3/8-7/16
42 00021943 2 Swivel Joint
43 00021930 2 Brake Rod
44 00021900 2 Brake Lever
45 00021962 2 E-Ring, 5/8
46 00021933 2 Brake Link w/Pins
47 00002528 2 Cap Screw, 3/8-16 x 2 Hex Hd.
48 00006131 4 Hex Nut, 3/8-16
49 00021981 2 Brake Band
50 00067444 2 Brake Link
51 00021960 4 Retainer, 3/8 Push-On
52 00076402 1 Belt Guide
53 00083192 3 Flat Washer, 3/8, Thick
54 00030439 1 Engine Spacer, Right Hand
55 00030441 1 Engine Spacer, Left Hand
56 00012492 1 Engine Pulley Spacer
57 00012226 2 Grease Fitting, 90° 1/4-28
58 00006168 2 Washer, Flat 3/8
59 00031081 1 Support Clamp 1/2

WwWW.mymowerparts.com




For Parts Call 606-678-9623 or 606-561-4983

1332 Page 7 of 38

Handle Assembly

For Walk-Behind Mowers
with Electric Start Engines ——

WWwWw.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 8 of 38
Handle Assembly
Ref# Part Number Qty Description
1 00089089 1 Right Handle, Operator Presence
2 00030899 2 Grip, 3-1/2" Yellow
3 00034961 4 Set Screw, 1/4-20 x 3/8 Square Hd.
4 00087108 2 Bushing, Nylon '
5 00082439 1 Shaft Assembly
6 00087127 1 Switch Mount
7 00030906 2 Machine Screw, #10-32 x 5/8 Truss Hd.
8 00014608 6 Hex Nut, #10-32 Nylock
9 00019854 1 Cap Screw, #10-32 x 1-1/2 Socket Hd.
11 00015903 1 Switch, Operator Presence
12 00090995 1 Hex Nut, Machined
13 00018902 2 Machine Screw, #5-40 x 1/2 Round Hd.
14 00014623 4 Hex Nut, #5-40
15 00096275 1 Return Spring
16 00089011 1 Left Handle, Operator Presence
17 00030378 2 Grip, 4-1/2" Black
18 00021910 1 Lever, Neutral Latich, RH.
00021858 1 Lever, Neutral Latch, L. H. (Not lllustrated)
19 00011211 2 Grip, 1-1/4" Black
20 00013198 2 Cap Screw, 5/16-18 x 2 Hex Hd.
21 00012169 6 Flat Washer, 5/16
22 00012165 6 Hex Nut, 5/16-18 Nylock
23 01001008 1 Handie Assembly
24 00010943 1 Ignition Switch
00012120 1 Ignition Switch (For Electric Start Engine}
00032097 1 Hex Nut, 5/8-32 with Cap (For Ignition Switch)
25 00013669 2 Machine Screw, #10-32 x 1/2 Hex Washer Hd.
26 00019550 1 Engine Throttle, 13 HP Kohler
00019550 1 Engine Throttle, 14 HP Kawasaki
01003422 1 Engine Throtile, 16 HP B & S
00019550 1 Engine Throttle, 17.0 HP Engine
27 00012470 5 Cable Ties, Black
28 00021927 2 Control Rod, Steering/Brake
29 00012204 4 Cotter Pin, 3/32 x 3/4
30 00021937 2 Steering/Brake Lever
31 00011215 2 Grip, 4-1/2" Black
32 00012747 2 Cap Screw, 5/16-18 x 2-1/4 Hex Hd
33 000219209 1 Lever, Blade Clufch
34 00022223 1 Grip, 5" Black
35 01000643 6 Cap Screw, 3/8-16 x 1-1/4 Hex Hd.
36 00006168 2 Flat Washer, 3/8 Large
37 00012173 7 Hex Nut, 3/8-16 Nylock
38 00012158 8 Flat Washer, 3/8 Small
39 00031081 1 Support Clamp, 1/2"
40 00021926 1 Upper Rod, Blade Clutch
41 00021956 5 Hairpin, 3/8" - 1/2"
42 01001023 2 Tank Strap
43 00031675 2 Machine Screw, 1/4-20 x 2-1/2 Phillips Hd.
44 00012152 8 Hex Nut, 1/4-20
45 01000122 1 Gas Tank, 5 Gallon
46 01000069 1 Cap, Gas Tank
47 00021407 2 Rubber Pad
48 01000281 1 Rubber Bushing
49 01000282 1

50

00012235 WWW.mymOWE%lﬁé/E%.COm



For Parts Call 606-678-9623 or 606-561-4983

Page 9 of 38

1332
Handle Assembly
Ref# Part Number Qty Description
51 00012231 5Ft. Hose, 1/4 Fuel Line (Sold per Foot)
52 00012292 1 Fuel Filter
53 01001016 2 Belt Guard
54 Q0006131 3 Hex Nut, 3/8-16
56 00021943 2 Swivel Joint
63 01021965 2 Spring, ldier Tension
65 01001020 1 Engine Deck, 32" Mower
67 01001022 1 Shift Panel
68 00017584 6 Carriage Bolt, 1/4-20 x 3/4
70 01000093 1 Shift Arm
71 00011454 1 Hex Nut, 3/8-24 Nylock
72 00030355 1 Washer, Bellevilie, 1 12x .38 X 053
73 00013092 2 Cap Screw, 5/16-18 x 3/4 Hex Hd.
74 01001014 1 Shift Handle
75 00030884 1 Grip, 3-1/2" Yeliow
76 00021906 1 Bellcrank Pivot
77 00031602 2 Carriage Bolt, 1/4-20 x 17
79 00021902 1 Clutch Bellcrank
80 00021962 1 E-Ring, 5/8"
81 00060078 1 Grease Fitting, 1/4-28 Straight
82 00009678 1 Clevis Pin, 3/8 x 1-3/16
83 00021955 1 Yoke, 3/8-16 Female
84 00021884 1 Rod, Blade Clutch
85 00021869 2 Bearing Housing
86 00021870 2 Bearing
87 00021964 2 Retaining Ring, External
89 00021969 2 Pulley, Jackshaft
90 01000151 2 Drive Belt
91 00021976 2 Drive Idler
92 00002528 1 Cap Screw, 3/8-16 x 2 Hex Hd.
93 00076730 1 Spring Sleeve
94 00021797 1 Spring
95 01000203 2 Wing Nut
96 01000204 1 Battery Cover
98 01002664 1 Gray Battery Tray
99 01000202 2 Battery Hold Down Rod
103 00012032 1 Battery, 12 Volt
104 00013131 2 Cap Screw, 1.4-20 x 3/4 Hex Hd.
105 00012152 2 Hex Nut, 1/4-20 Nylock
108 01000117 2 Roller Tube
109 00012157 2 Lock Washer, 3/8
110 00006144 5 Hex Head Cap Screw 3/8 - 16 x 1"
111 01000100 4 Shoulder Nut
112 01000101 4 Washer, Slide
113 00012577 4 Washer, Spec 1/2
117 00036665 1 Sleeve idler
119 01001010 1 |dler Bracket, R H.
01001012 1 Idler Bracket, L H.
121 01000642 4 Carriage Bolt, 3/8-16 x 5-1/2
123 01000226 2 Hex Cap Screw, 1/2-13 x 3-1/2
124 00013291 2 Hex Nut, 1/4-20
125 00017584 2 Carriage Bolt, 1/4-20 x 3/4
127 00012428 4 Nylock Nut, 1/2-13
128 Purchase Locally)

199

rootots WWW. MY MOWE BT 156040



For Parts Call 606-678-9623 or 606-561-4983

Page 10 of 38

1332 _

Handle Assembly
Ref# Part Number Qty Description
132 01000130 2 Tube Spacer

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

13
Kohler Engine & Kits

No
Diagram
Available

Parts List
Only

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 12 of 38

Kohler Engine & Kits

Ref# Part Number Qty Description
01000992P Complete Engine
KH-12-522-33 Short Block
KH-12-755-82 Gasket Set
KH-12-757-01 Carb Repair Kit
KH-12-755-09 High Altitude Kit
KH-12-743-02 Air Cleaner Kit
KH-12-755-81 Cylinder Head Kit Includes Ref No.s

3-8,9,12-15,33-40 in "Kohler Engine
Head/Valve/Breather Style "B" illustration and parts
list

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 13 0f 38
Kohler Engine Air intake/Filtration




1332

For Parts Call 606-678-9623 or 606-561-4983

Kohler Engine Air Intake/Filtration

Page 14 of 38

" Ref# Part Number Qty Description
4 KH-12-100-01 Nut, Wing
8 KH-12-086-01 Screw, Hex Cap #10 Hi-Lo
9 KH-12-072-04 Stud, Mounting Plate
11 KH-12-041-02 Gasket, Air Cleaner
12 KH-25-341-03 Knob, Air Cleaner Cover
13 KH-12-096-38 Cover, Air Cleaner
14 KH-12-083-12 Precleaner
15 KH-12-083-10 Element, Air Cleaner
16 KH-12-094-07 Base, Air Cleaner
KH-230046 Seal Not Shown
KH-12-032-11-S Seal, Breather Not Shown
KH-12-743-02 Air Cleaner Kit Not Shown

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983
Page 15 of 38
:(iilzer Engine Blower Housing & Baffles ;

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 16 of 38
Kohler Engine Blower Housing & Baffles

Ref# Part Number Qty Description
1 KH-M-0545010 Screw, Hex Flange
2 KH-12-148-07 Plate, Blower Housing Back’
3 KH-12-063-01 Baffle, Cylinder Barrel
4 KH-12-090-29 Cover, Starter
10 KH-12-313-03 Grommet, Blower Housing
11 KH-12-096-27-S Cover, Regulator
12 KH-M-0639016 Screw, Hex Flange
13 KH-12-027-53-S Housing, Blower
15 KH-12-083-05 Baffle, Intake Side
16 KH-12-063-08 Baffle, Cylinder Head

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 17 0f38
1332 |
Kohler Engine Controls

;;;*//\f'

WWW.mymowerparts.com



1332
Kohler Engine Controls

Part Number

!
)]

—h
3k

For Parts Call 606-678-9623 or 606-561-4983

KR-12-079-07
KH-12-237-01
KH-M-0545016
KH-M-0645016
KH-12-536-01
KH-SM-0443025
KH-12-089-11
KH-12-089-23
KH-12-089-19
KH-M-0641060
KH-M-0642025
KH-12-090-05
KH-25-158-11
KH-12-079-01
KH-25-158-08

O O
O'J(ﬂJhwl\J—\-O(DOD\JO“Jm-bOJN—\

Page 18 of 38

Qty Description

Linkage, Choke

Clamp, Cabie

Screw, Hex Flange
Screw, Hex Flange
Speed Control Assembly
Screw, Pan hd.

Spring, Choke

Spring, Choke Return
Spring, Governor

Nut, Hex Fiange

Screw, Hex Cap

Lever, Governor
Bushing, Linkage Black
Linkage, Throitle
Bushing, Linkage Natural
UNKNOWN

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983
' Page 19 of 38

1332

Kohler Engine Crankcase

WWW.mymowerparts.com



1332

For Parts Call 606-678-9623 or 606-561-4983

Kohler Engine Crankcase

Page 20 of 38

Ref# Part Number Qty Description

1 _ Crankcase Service With Short Block

2 KH-12-032-03 Seal, Crankshaft

3 KH-12-030-01 Bearing, Crankshaft (Std )
KH-12-030-02 Bearing, Crankshaft (.25)
KH-12-030-03 Bearing, Crankshaft { 50)

4 KH-12-445-02 Strap, Lifting

5 KH-M-0839025 Screw, Lifting Strap M8 x 125 x25

6 KH-12-380-17 Dowel, Locating

7 KH-12-755-48 Kit, Camshaft

8 KH-12-089-31-S Spring, Actuating (ACR)

9 KH-12-422-07 Shim, Camshaft (A R.) (White)
KH-12-422-08 Shim, Camshatft (A.R.) (Blue)
KH-12-422-09 Shim, Camshaft (A R ) (Green)
KH-12-422-10 Shim, Camshaft (A R.) (Yellow)
KH-12-422-11 Shim, Camshaft (A.R.} (Red)
KH-12-422-12 Shim, Camshaft (AR ) (Gray)
KH-12-422-13 Shim, Camshaft (A R.) (Black)

10 UNKNOWN

11 KH-12-144-27 Shaft, Balance

12 KH-12-874-01 Piston w/Ring Set (Std))
KH-12-874-02 Piston w/Ring Set ( 25)
KH-12-874-03 Piston w/Ring Set (.50)

13 KH-12-018-02 Retainer, Piston Pin

14 KH-12-108-01 Ring Set (Std )
KH-12-108-02 Ring Set (.25)
KH-12-108-03 Ring Set (.50}

15 KH-12-067-05 Connecting Rod (Std.)
KH-12-067-06 Connecting Rod (.25)

16 KH-12-380-01 Pin, Governor Regulating

17 KH-12-043-05 Gear, Governor

18 KH-M-831005 Washer, Governor Gear Thrust

19 KH-12-144-02 Shaft, Governor Gear

20 KH-52-139-09 Plug, Cup

21 KH-12-755-64 Governor Cross Shaft Kit

22 KH-X-25-102 Washer, Plain 1/4"

23 KH-12-032-01 Seal, Governor Cross Shaft

24 KH-M-631015 Washer, Governor Shaft

25 KH-12-154-05 Pin, Governor Hitch

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983 |
Page 21 0f38

1332
Kohler Engine Crankshatft

= Www.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 :
Kohler Engine Cranksha

Page 22 0f 38 |

Ref# Part Number

Qty Description

1 KH-12-014-30
2 KH-12-139-01

Crankshaft
Plug, Cup

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

No
Diagram
Available

Parts List
Only

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 24 of 38
Kohler Engine Exhaust

Ref# Part Number Qty Description
KH-12-041-03 _ Gasket, Exhaust Manifold
KH-M-841080-S Nut, Hex Flange M8 x 1.25
KH-12-088-44-S Muffler
KH-12-126-71 Bracket, Muffier
KH-M-0645016 Screw, Hex Flange M6 x 10 x 16
KH-M-0645025 Screw, Hex Flange M6 x 10 x 25
KH-25-072-04 Stud, M8 x 1.24 x 33
KH-12-265-02-S Deflector
KH-M-545016-S Screw, Hex Flange M5 x 08 x 16
KH-X-25-78-S Washer Plain 1/4"
KH-M-0545010 Screw, Hex Flange M5 x 08 x 10

WWW.mymowerparts.com



- For Parts Call 606-678-9623 or 606-561-4983

Page 25 0f 38

1332
Kohler Engine Fuel System

WWwWw.mymowerparts.com



1332

For Parts Call 606-678-9623 or 606-561-4983

Kohler Engine Fuel System

Page 26 of 38

Ref# Part Number Qty Description
1 KH-12-265-04 Deflector, Heat
2 KH-M-0629122 Stud, Carburetor
3 KH-M-0641060 Nut, Hex Flange
4 KH-X-426-9 Clamp, Hose
5 KH-25-353-02 Line, Fuei 3"
6 KH-24-050-02-S Filter, Fuel
7 KH-12-853-77 Carburetor Kit
8 KH-12-041-01 Gasket, Carburetor
9 KH-12-041-02 Gasket, Air Filter
10 ~N/A Not Available Separately
11 KH-12-368-01 Needle, idle Fuei Adjusting
12 KH-12-089-09 Spring, Idle Fuel & |dle Speed Ad.
13 KH-12-086-04 Screw, ldle Speed Adjusting
14 KH-12-146-03 Plate, Throttie
15 KH-25-086-27 Screw, Valve 7
16 KH-12-144-09 Shaft, Throttle w/lLever 8 Seal
17 KH-12-144-08 Shaft, Choke
18 KH-12-089-10 Spring, Choke Return
19 KH-12-146-02 Plate, Choke
21 Needle & Seat Available In Carb Repair Kit Only.
22 KH-12-757-02 Float Kit
23 KH-12-041-05 Gasket, Bowl
24 KH-12-104-01 Bowl, Fuel
25 KH-12-041-06 Gasket, Bowl Retainer Screw
26 KH-12-086-05 Screw, Bowl Retainer
27 UNKNOWN

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 27 0f 38

1332
Kohler Engine Head/Valve/Breather Style "A"

WWW.mymowerparts.com



1332

Kohler Engine Head/Valve/Breather Style "A"

For Parts Call 606-678-9623 or 606-561-4983

Page 28 of 38

Ref# Part Number Qty Description
1 KH-12-755-81 Head, Cylinder
2 KH-25-351-01 Lifter, Valve
3 KH-12-411-01 Rod, Push
4 KH-12-041-08-S Gasket, Cylinder Head
5 KH-12-017-01 Valve, Intake (Std.)
KH-12-017-02 Valve, intake (25 0.8 )
6 KH-12-016-01 Valve, Exhaust (Std.)
KH-12-016-02 Valve, Exhaust (25 0.5))
7 KH-12-112-04 Spacer, Head Bolt Exhaust Port
8 KH-12-086-15 Screw, Hex Flange
9 KH-24-032-05 Seal, Valve Stem
11 KH-235011-8 Spring, Retainer
12 KH-12-089-01 Spring, Intake Vaive
13 KH-12-089-15 Spring, Exhaust Valve
14 KH-12-173-01 Cap, Valve Spring
15 KH-12-755-03 Retainer Kit
16 KH-X-426-9 Clamp, Hose
17 KH-12-326-03 Hose, Breather
18 KH-M-0645020 Screw, Hex Flange
19 KH-12-096-07 Cover, Valve w/Nipple
20 KH-M-0545010 Screw, Hex Flange
21 KH-12-018-01 Retainer, Breather Reed
22 KH-24-402-03 Reed, Breather
23 KH-M-0642025 Screw, Hex Flange
24 KH-12-186-01 Arm, Rocker
25 KH-12-126-05 Bridge, Rocker Arm
26 KH-12-144-03 Shaft, Rocker Arm

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 Page 29 0f 38 |
Kohler Engine Head/Valve/Breather Style "B" '

WWW.mymowerparts.com



1332

Kohler Engine Head/Valve/Breather Style "B"

For Parts Call 606-678-9623 or 606-561-4983

Page 30 of 38

Ref# Part Number Qty Description
2 KH-25-351-01 Lifter, Valve
3 KH-12-411-01 Rod, Push
4 KH-12-041-08-S Gasket, Cylinder Head
5 KH-12-017-01 Valve, Intake (Std.)
KH-12-017-02 Valve, Intake {25 0.8 )
6 KH-12-016-01 Valve, Exhaust (Std )
KH-12-016-02 Valve, Exhaust (25 0.8.)
9 KH-24-032-05 Seal, Valve Stem
12 KH-12-089-01 Spring, Intake Valve
13 KH-12-089-15 Spring, Exhaust Valve
14 KH-12-173-01 Cap, Valve Spring
15 KH-12-755-03 Retainer Kit
16 KH-X-426-9 Clamp, Hose
17 KH-12-326-03 Hose, Breather
18 KH-M-0645020 Screw, Hex Flange
19 KH-12-096-07 Cover, Valve w/Nipple
20 KH-M-0545010 Screw, Hex Flange
21 KH-12-018-01 Retainer, Breather Reed
22 KH-24-402-03 Reed, Breather
33 KH-12-086-15 Screw, Hex Flange
34 KH-12-112-13 Spacer, Head Bolt Exhaust Port
35 KH-12-468-05 Washer, Plain 13/32"
36 KH-M-0640034 Screw, Hex Flange
37 KH-12-755-74 Pivot, Rocker Arm
38 Arm, Rocker Included in KH-755-74 Rocker arm kit.
39 Plate, Guide !ncluded in KH-755-74 Rocker arm kit.
40 KH-12-755-81 Head, Cylinder
KH-12-755-74 Rocker Arm Kit

WWW.mymowerparts.com




Page 310f38

For Parts Call 606-678-9623 or 606-561-4983
1332

Kohler Engine Ignition/Electrical

38— ¢

e

WWW.mymowerparts.com



1332

For Parts Call 606-678-9623 or 606-561-4983

Kohler Engine lgnition/Electrical

Page 32 of 38

Ref# Part Number Qty Description
1 KH-12-086-14 Screw, Hex Flange
2 KH-12-468-03 Washer, Plain 3/8"
4 KH-M-0639016 Screw, Hex Flange
5 KH-25-086-47 Spacer, Fan
6 KH-12-157-03-S Fan, Fiywheel
7 KH-X-42-15 Key
10 KH-12-025-29-3 Flywheel
13 KH-M-0545010 Screw, Hex Flange
16 759-3336 Spark Plug
17 KH-12-584-05 Module, lgnition
18 KH-M-0545020 Screw, Hex Fiange
19 KH-M-0545010 Screw, Hex Flange
20 KH-X-728-1 Clip, Kill Lead
22 KH-12-109-03 Cup And Screen
37 KH-277563 Connector
38 KH-47-154-01 Clip

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 " Page 33 0f38
Kohler Engine Oil Pan/Lubrication/Filter

WWW.mymowerparts.com



1332

For Parts Call 606-678-9623 or 606-561-4983

Kohler Engine Oil Pan/Lubrication/Filter

Page 34 of 38

Ref# Part Number Qty Description
1 KH-12-038-01 Dipstick Assembly
2 KH-12-153-03 O-Ring, Dipstick
3 KH-25-755-13 Qil Fill Cap Kit
4 KH-12-153-02-S O-Ring, Oil Fill Tube (upper)
5 KH-12-123-04 Tube, Qil Fill
6 KH-M-0545020 Screw, Hex Flange
7 KH-12-153-01-8 O-Ring, Oil Fili Tube (lower)
8 KH-12-162-02 Screen, Oil Pick-Up
9 KH-12-096-03-S Cover, Qil Pick-Up Screen
10 KH-M-0545016 Screw, Hex Flange
11 KH-M-1039025 Screw, Hex Flange
12 KH-12-126-02 Bracket, Qil Pump Relief
13 KH-12-0889-03 Spring, Oil Pump Relief Valve
14 KH-12-462-01 Piston, Oil Pump Relief Valve
15 KH-12-208-01 Body, Oil Pump Relief Valve
16 KH-52-050-02 Filter, Qil
17 KH-12-136-01 Adapter, Qil Filter
18 KH-X-75-1 Plug, Sq. hd. Solid 1/8" N.P.T.F.
19 KH-X-75-10 Plug, Sq. hd. Solid 3/8" N.P.T F.
22 KH-12-393-01 Pump, Qil
23 KH-12-032-04 O-Ring, Oil Pump Cover
24 KH-12-096-02 Cover, Oil Pump
25 KH-12-032-03 Seal, Oil (PTO End)
26 KH-M-0839045 Screw, Hex Flange
27 KH-12-199-45 Pan, OIl

WWW.mymowerparts.com



| For Parts Call 606-678-9623 or 606-561-4983
1332 |

Kohler Engine Starting System

Page 35 0f38

.__12

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

1332 _
Kohler Engine Starting System

Page 36 of 38

Ref# Part Number

Qty Description

3 KH-M-550010-S _ Screw, Hex Flange

4 KH-12-165-01 Starter, Retractable Assy.
5 KH-12-081-01 Housing, Starter
6 KH-25-166-01-S Handle, Recoil Start
7 KH-12-160-01 Rope, Starter
8 KH-12-089-06 Spring & Keeper
9 KH-12-093-01 Pulley
10 KH-12-757-06 Kit, Dog Repair
11 KH-41-086-09 Screw, Pozidriv
12 KH-15-109-01 Cup, Drive

WWW.mymowerparts.com



1332
Transmission

For Parts Call 606-678-9623 or 606-561-4983

Page 37 of 38 |

e\i( \ ’ [\}69" Part No. 030351

Peerless Model No. 760-072

WWW.mymowerparts.com



1332
Transmission

For Parts Call 606-678-9623 or 606-561-4983

Page 38 of 38

Ref# Part Number ty Description
1 TC-770061A 1 Transmission case
2 TC-772083A 1 Transmission cover
3 TC-792073A 6 Cap screw
4 TC-78806% 1 Seal, square cut
5 TC-792074 1 Threaded plug
6 TC-792077A 1 Steel ball, 5/16" dia
7 TC-792079 1 Spring
8 TC-792078 1 Setscrew
9 TC-780105A 4 Flange bushing
10 TC-780139 1 Thrust washer
11 TC-786072 1 Spacer
12 TC-778124A 1 Spur gear (30 teeth)
13 TC-780108 4 Thrust washer
14 TC-77823%9A 1 Spur gear (32 teeth)
156 TC-778125 1 Spur gear {35 teeth)
16 TC-778146A 1 Spur gear (37 teeth)
17 TC-776402 1 Shaft-output/brake
18 TC-792089A 4 Key, shift
19 TC-784266 1 Shift collar
20 TC-786083 1 Sprocket (18 teeth)
21 TC-780072 6 Thrust washer
22 TC-784376 Rod & fork, shift
23 TC-786071 Spacer
24 TC-778126A Spur gear (20 teeth)
25 TC-778240 Spur gear (18 teeth)
26 TC-778151 Spur gear (15 teeth)
27 TC-778145 Spur gear (12 teeth)
28 TC-778154 Spur gear {42 teeth)
29 TC-776134 Counter shaft
30 TC-786082 Sprocket (9 teeth)
31 TC-786081 Roller chain (#41, 24 links)
32 TC-788040 Retaining ring
33 TC-778176 Bevel pinion, input
34 TC-780071 Thrust bearing
35 TC-780142 Needle bearing
36 TC-780086A Needle bearing
37 TC-792001 O-ring
38 TC-776135 Input shaft
39 TC-792035 Retaining ring

TC-788067B Bentonite grease (12 oz) Not shown
TC-510334 Gasket eliminator (LOCTITE 515) Not shown

WWW.mymowerparts.com




